SW8025BS

ASSEMBLY INSTRUCTION

ASSEMBLY TIPS

1. Remnove hardware from box and sort by size.
2. Please check 1o see that hardware and parts

are present prior slarl of assembly.
3. Please follow attached instructions in the same

sequence s numbered o assure fast and
easy assembly.
Al WARNING !
1. Dont attempt to repair or modify.
part that are broken or defeclive.
Please contact the store immediately.
2. This Product is for home use only and
nct intended for commercial eslablishments.

68 pcs

=

WOOD DOWEL 8 x 35 mm

6 pecs 52 pes
({0 Qo)
JCBC M6 x 50 mm BARREL NUT M6 x 13 mm
13 pes 4 pcs
ﬁéﬁaéé@ ( 0
JCBC M6 x 30 mm WOOD DOWEL 16x 65 mm
52 pes 1 pes
\%
WOODEN SCREW M4 X 25

ALLEN KEY M4

COMPONENT LIST
2 pes 1 pes
A Au ........ ‘.jq a5 ]
SIDE RAIL
LOWER LEG - LERT FRONT & RIGHT REAR (LOWER - REAR)
2 pes 1 pcs
B g 1 e — ) [ _
GUARD RAIL UPPER & LOWER
LOWER LEG - LERT FRONT & RIGHT FRONT (REAR)
2 pcs 2 pcs
c e C : |
GUARD RAIL UPPER & LOWER
LOWER LEG - LERT FRONT & RIGHT FRONT (FORNT)
1 pcs 2pes
S X T MY XY X M B = :]
D =
GUARD RAIL SUPPORT
UPPER LEG - RIGHT REAR (FORNT & REAR)
1 pcs 3pcs
E
GUARD RAIL SUPPCORT
(FORNT & REAR)
UPPER LEG - LEFT FRONT
2 SET
4 pes
. 1 1 1 O 0 0nmnnnmn
F
PANEL
B pos
G 8 I U U O B I By N 6 N O B W B Oy
SLAT
PANEL
1pes
1 pes
i D . )|
T. ~|". : el |_
1 LADDER SHORT RAIL
SIDE RAIL =
(UPFER - REAR) 1 pes
L L] L] —
1 pes )
LADDER LONG RAIL
| L . | :
.- 2pes
SIDE RAIL ol
{LOWER - FRONT) :
LADDER STRETCHER




€d3ls

L 4318

¥ 4318 | 439 43IMO7

d34g ¥3addn

¢ d31S | a3gd3Imol

d3g ¥amon




wn
3
m
Y
-]

G d3als

9d3lS d3d "¥3ddn




INOD

A18INASSY J1371d




